nmn-ﬂ‘ D L A L I W omowow o owow “.ﬂwm Fh.ﬂ.n ﬂﬂn -H.-H-“Wﬂ.u m

_“-mo._.w S SOOI DO OO O L RO CR I LTI RAL MNRCELRC) CIEREICIL M MEREEY -1 hy T T o000 ¥ ...-.-;-A....:”-Ww.-ﬂ._. ISUBaT) ITY Ul |Hﬂ.ﬂ.Hu ITIO n.n.—.dnm. m

OO0'p ** e reretresieisiaananasasassrenssre TaUSERLETd 0T QO0'F "* * trrserersarasararararararssssrerereyusuayd ¥
QGO “ctcteerereceestacaneataaiaiaias .+ - JOYSEANOOT & Q00" F “eccrrrereraranaan R e I Lt L p
090" F *retererercrerataranann SR B s Se D St 1108 8 QOO F " eteseeereteasantatanatatararanananans 19400 T
000°% (*A,SSYy ISUEST) IFY UF "[OU]) JeuesTd XTYy ‘dpog L Q00§  trriere T R mrmresesseccccccccnFoyy ‘poag T
dnoin awey J.red Aoy dnoxn SweN 148g i |

MHETA JHEJOTAXHE - HENVHTO HIV HLVE TIO —I1-F HHINOIA

~45-

e




4 AIR INTAKE

PART

NiMeen GROUP PART NAME and DESCRIPTION R OTY. MODELS
4.000 - AIR CLEANER
1-1-1 CleanNeT «ctasssssnsesss R eNeTa e atelel ol el wlal = wesess 200618 1 All
Bolt, 1/4" - 20 x 1 1/2" Fil. Hd. Sl.... 372 1 All
Hut, 1/4" = 20 BO..ecneacsssa Y e la Tt s sla 235 1 All
Cleaner...o0000..0 (002l Manifold)......- s+ 203372 1 F486
Clamp (inel.Bolt)....(Dual Manifold).... 203744 1 F486
4-1-4 Element.ssssresasannns 406 06 00 0 oo T ces 201594 1 All
Element and Cover.....(Dual Manifold)..... 203743 1 F4B6
Gasket, 0il Seal.....(Dual Manifold)...... 203742 1 F4B6
d=1=2 OO ST s e v ba & s ama s O O O O O T T 4 R ceseas 201592 1 A1l a
Wing Stud..cscveecrvvomnsnss T T o 201593 1 All
Wing Nut........ (Dual Manifold}.....:s:4 203741 1 F486
4=1=3 Gasket, Cover,......::. aTain alalelnta nl s v iln Wiayn ees 203341 1 All
4-1=6 Gasket, 011 Pan Sefteecernsnnanssas wessass 203342 1 All
4,060 = AIR CLEANER SUPPORT BRACKET
4-1-11 Brocket..cosessssnamanuns O A A O e DO s+ 201566 1 All
Bracket.. svuenn- (Dual Manifeld)...... ssss 203373 1 Fa86
4_1-B Bolt, 5/16" - 18 x 5/8" _
ER AR o o viara ste s riabs T;Efilggg:r o 208 1 All
4-1-9 Lockwasher, 5/16" Med. . ; o 240 1 All
4-1-8 Bolt, 5/16" - 18 x 5/8"
Hx. Bd., s.ovcscvnas = imierale e To Airf..... 208 1 all
4-1-10 Flatwasher, 5/16" Lg. ....|Cleaner|..... 300 1 All
4-1-9 Lockwasher, 5/16" Med. ... ieiaiz1a 240 1 All

=4F=




	kfpm240045.jpg
	kfpm240046.jpg

